DTS 20,

Instruction Manual

MRS H

£4¢: 400mm

£5: 155mm

FIEEERZ: ®445mm

RBERER: ©102mm

REE: #3057 (&)

DTS 3900Kv TRl ik

sl 2 1FARE:*3pcs (1.2kg.cm 0.08s/60°)
R ERR2E*1pcs (0.6kg.cm 0.04s/60°)
3S 11.1V 800mAh4E i ith
GO2MPESZIL

20ATCRI ik AR g

AHGT 2.4GHz Ni@E X5

Specifications

Length:400mm

Height:155mm

Main Rotor Diameter:®445mm

Tail Rotor Diameter:®102mm

Flying Weight:Approximately 305g
DTS 3900Kv brushless motor

Swash Servos*3(1.2kg.cm,0.08s/60 )
Tail Servos*1(0.6kg.cm,0.04s/60 )
3S 11.1V 800mAh 30C Li-polymer Battery
GO02M 3-axis Gyro

20A Brushless Motor ESC

AH6T 2.4G 6CH Transmitter

KABSHEESRETEXBAZ AT, RAEREEHITAZE, S0, BESAEELRRE. DTSREEHNAESUN, FASBITEH.
Before this model has being significantly changed to another new version, the parts, appearance and the existing version can be developed and
modified that would lead to a slight difference from the original design. DTS reserve ALL the Rights of change of parts and contents WITHOUT

specified notification.




Statement

An RC Helicopter is not a toy! For avoiding accidents and damage, please operate the helicopter properly.
Since the consumer have purchased the helicopter, they should take all the risks in the usage. To ensure
your safety, if you are a beginner, you are recommended to consult or get assistance from experienced RC
modelers or your local hobby stores.

You should buy the authorized DTS accessories when you choosing the accessories. Otherwise, some
RC functions may not be matched or function unproperly.

Please keep instruction manual to properly maintain your model.

Warning Label Legend

®F0RB|DDEN Do not attempt under any circumstances.

AWARNlNG Mishandling due to failure to follow these instructions may result in danage or injury.

CAUTION [ Mishandling due to failure to follow these instructions may result in danger.

Safety Precautions and Warning

RC helicopter is controlled by radio signals. It may be interfered by other radio signals during
operation.These interference may cause the helicopter lose control.

1.An RC Model is not a toy! Improper operation or misuse may lead to serious damage or loss. It is
prohibited for children under 14 years to operate this product.
2. Keep it away from high temperature environment and corrosive chemicals for storage and flight.

(the operation temperature: from:-10°C to 50°C)
3.If you are not an experienced pilot or have not flown this type of model before, we recommend that you
get assistance of an experienced pilot for your first flights. Please avoid flying with other RC models with
same frequency.
4.Please choose a open flight area and use the training gear set for your first fight in order to minimize
your loss due to control mistakes.

|Q FORBIDDEN

1.To avoid the loss of the property of others, please keep away from high tension power lines, high
buildings or any other obstacles while flying!

2. Keep away from crowds in case of accidents!

3.Do NOT operate in rain, thunder, storms, lighting, strong wind or any other bad weathers to ensure
your and the helicopter’s safety!

4.Please avoid using in a bathroom or a rainy day to prevent moisture or water vapor from entering the
helicopter inside which may lead mechanical or electronic components malfunction and cause
unexpected accidents!

5.Do Not re-equip, upgrade or repair your helicopter with the accessories outside the DTS parts catalog
in order to ensure the safety of the model structure!

6.Keep people and objects away from the spinning unit and parts in case of damage or injury!

Pre-flight check

1.Please make sure the helicopter frequency will not interfered with others before every flight.

2.You should confirm the batteries of your transmitter and helicopter are fully charged before every flight
and your first flight.

3.Both the throttle stick (left-hand stick) and throttle trim MUST be in their lowest position before every
flight. Each time before your flight, you must ALWAYS turn on the transmitter power first before
connecting the flight battery to the receiver. After your flight, you should disconnect the flight battery from
the receiver before turn off the transmitter.

4.Please make sure that every servos function properly with correct directions after powering on.
5.Make sure every connection of pushrods is proper and the helicopter battery placed in fixed position.

2




Foreword

Thank you for choosing DTS’s product. For better understanding and usage of DTS200, please read the
manual carefully before installation and operation. For your convenience of adjustment, maintenance and
other operation, please keep the manual in a proper manne. For further information, please visit Zonda
Hobby official website: http://www.zondahobby.com / http://www.zondahobby.com.cn

Table of contents

Packing Contects 4

Electronic parts and Connection Procedure 5

AHGET Transmitter Setting Module 6

Pre-Flight Controls Test 7

Rotor Housing Assemble Procedure 10
Frame Assemble Procedure 12
Tail System Assemble Procedure 14
Tail Power System Assemble Procedure 16
Pushrod Set Assemble Procedure 17
Tail Boom Assemble Procedure 18
Main Blade Assemble Procedure 21
Canopy Assemble procedure 22
Exploded View 23
Spare Parts 25




Packaging Contents

Please check the parts and accessories in the package. In the event of defective or missing parts, please contact the

retailer for help.

. DTS200 Helicopter
. AHBT 2.4G 6CH Transmitter

. 3S 11.1V 800mAh Li-po Battery

. 2-3 Cell Charger
. SD Card (Manual)

. Power Adapter (US / UK/ AU / EU)
. Needments Set

0O ~NO O WN -

. Battery Strap Velcro

[ UL U QI UL U G

Packaging

RFR

RFR with AH6 Radio System

DTS 200

J

AHB6T - 2.4GHz 6Ch Transmitter

J

Remote Receiver, 2.4G, FHSS

G02M Gyro

o ||| «|F

<<<<§

J

AHG6R Receiver

2S & 3S Li-po Battery Charger

2

R

3S 11.1V 800mAh 30C Li-Po Battery

Battery Strap Velcro

SD Card - Manual

LR

[

AR

Needments Set

AR RN N

<

'’




Electronic parts and Connection Procedure

e Li-Po Battery
Aileron Servo

Pitch Servo

Receiver Connection Procedure

ESC Port
Aileron Servo Port

Elevator Servo Port
Rudder Servo Port
Pitch Servo Port
Gyro Channel Signal Output Port
AUX 1 Signal Output Port

AUX 2 Signal Output Port

BIND Port




AHG6T Transmitter Setting Module

SYS.MENU

1/14 MODEL SELECT
DTS 200

2/14 MODEL TYPE
HELI

3/14 MODEL NAME
DTS 200

4/14 SWASH TYPE
1 Servo Normal

5/14 Switch Select

6/14 TRIM SETP

7/14 Model Reset 8/14 Model Copy

Hold:sH | Gov:Inh Thr:4 Ele:4
Bind:Inh | F.M:sB Ail:4 Rud:4
Gyro:lnh | Gear:sA Trim TYPE:Common
Mix:Inh
9/14 Warnings 10/14POWER SETTING |11/ 14 Trainer ‘12/14 Fail Safe
Throttle:Over 30% Mode: H-FHSS Inhibit Throttle POS: -100
Stunt1:Act
Stunt2:Act
Hold:Act
Alarm:Tone
13/14 System Settings 14/14 FUNCTION LIST
Contrast: 13 Sys.Tone: 6 Idless: 10m
Stick Mode:2 Sys.Vibra: 6  Battery: AA
Version: 1.02

FUNCTION LIST

1/13 Servo.Reverse ~ 2/13 Servo.Traver 3/13 Servo.Speed&trim  4/13 D/R and Expo
Throttle Norm Throttle 100% 100% Throttle Norm 0O D/R EXP Sw
Aileron Rev Aileron 100% 100%  Aileron Norm 0 Aileron 0 100 100 0 0 sB
Elevator Norm Elevator 100% 100%  Elevator Norm 0 Elevator 0 100 100 0 0 sB
Rudder Norm Rudder 100% 100% Rudder Norm 0 Rudder 0 100 100 0 0 sB
Gyro Norm Gyro 100% 100%  Gyro Norm 0 Aileron 1 100 100 0 0 sB
Pitch Norm Pitch 100% 100%  Pitch Norm 0 Elevator 1 100 100 0 0 sB
Rudder 1 100 100 0 0 sB
Aileron 2 100 100 0 0 sB
5/13 Throttle Cut 6/13 Throttle Curve Elevator 2 100 100 0 0 sB
. Rudd 2 100 100 0 0 B
Pos: 0% Low 25% 50% 75% High Expo oo N
SW:  sH N 0% 30% 60% 80% 100% Inh
1 100% 85% 80% 85% 100% Inh
2 100% 90% 85% 90% 100% Inh
H 0% 0% 0% 0% 0% Inh
7/13 Swashplate 8/13 Gyro 9/13 Pitch Curve
Inhibit P0S 0 g{;)}e . Low 25% 50% 75% High Expo
POS1: 56‘%2 N 30% 45% 50% 75% 100% Inh
POS 2: 56% 1 0% 25% 50% 75% 100% Inh
CH'CHS ° 2 0% 25% 50% 75% 100% Inh
SW: B H 0% 25% 50% 75% 100% Inh
10/13 Mixing
11/13 Timer 12/13 Monitor 13/13 System Setup
Timer-1 Timer-2 Normal

Mode: Count Down
Time: 05:00 Tone/Vibe
Start: Thtottle

Pos: 20%

Mode: Stop Watch

Start: Thtottle
Pos: 20%




Pre-Flight Controls Test (Default Setting)

1.Control Test: Throttle

Push the throttle stick upward till the motor start to spin. Ensure the motor spins anti-clockwisely while the main blade
spins clockwisely.

Please don't push the throttle stick upward over 1/5. The motor will spins at high velocity if the throttle stick is over
pushed. This may cause damage on the product or self injury. Besides flight operation, when performing maintenance
or adjustment and fine-tuning indoor, please remove the connection between the motor and the ESC. This can
prevent the motor from unpredictable spinning and cause acidents.

2.Control Test: Elevator

Swashplate's Back and Front end movement

1 183
©
N
(@]
5 T er ()
2
Q
1 s (53
©
B B @ 5
s T el uo[j m:]
- ©




Pre-Flight Controls Test (Default Setting)

3.Control Test: Pitch (only aerobatics use)

Swashplate's upward and downward movement

4 .Control Test: Aileron

ono][ove][oxe

| Rear View

=
Rear View

| Rear View




Pre-Flight Controls Test (Default Setting)

5.Control Test: Rudder

6. Gyro adjustment

Disconnect the connection between ESC and motor, turn on the power of the transmitter and helicopter, move the
pushrod to check the sercos direction.

1. Hold the helicopter rotates around the main shaft, gyro will control the tail servo to compensate the movement of
the rotation direction.

E.g. When helicopter tail rotates rightward, the gyro will control the tail servo to rotates the tail leftward. (Picture A)
2. Hold the helicopter and tilt the fuselage to a certain direction, the swashplate will be tilted toward the opposite
direction of the fuselage.

E.g. When the helicopter tilted forward, the swashplate will be tilted backwards. When the helicopter tilted
backward, the swashplate will be tilted foward. (Picture B)

If the helicopter tilt laterally, the swashplate will be corrected in the opposite direction. (Picture C)

When the fuselage return to the initial horizontal position, the swashplate will also return to the initial position.

Picture A Picture B s
Swashplate

direction
Swashpla €

dlrectlon

Picture C

1 Swashplate
‘ direction

Swashplate ‘
direction
Tail Rotate Direction '

Fuselage direction




Frame Assemble Procedure

(/ Apply amount of T43 \\‘
thread-locking fiuld

|
\
\.

Same as figure after assemble

Apply a little amount of T43 thread lock No spare space is allow when pull

when fixing a metal part. Do not spill .
Q over thread-locking fluid which may jam N/ ©ut the blade grips. Make sure the
. rotor housing rotates smoothly.
the balde rotation.

No. Description Specification QTY
002 | Hexagon Socket Head Bolt | M1.6*5 2
N < all N ' heblad 003 | Spacer 21.7*24*0.5 2
grci)pssegll\;IZI(serz)'ast?elzsthae ?c\)h’ic;l: hez‘)rzjgrng?ggtees s?n:othly. 004 | Thrust Bearing 257263 2
005 | Spacer 25*26*0.1 2
006 | Ball Bearing 23*26*2.5 2
009 | Main Rotor Blade Grip 2

010 | Step Washer ?3*24.5*2.6 2
/\CAUTION ?
011 ?3*25*0.55 2

Step Spacer

Proper torque is fine when looking a screw 012 | Damper : Ring 22.9*26*3 2
intoplastic parts, redundant torque may 013 | Centre Hub Cap p
lead to screw strip or fracture. "

014 | Hexagon Socket Head Bolt | M2*6 1
Please confirm that the screw is fastened )
i 015 | Rotor Housing 1
tightly before use.

017 | Spindle 1

10




Assemble Display

0=
SO\
=9

=

Same as figure after assemble

Apply amount of T43 \‘,‘
thread-locking fiuld

/\ CAUTION

Proper torque is fine when looking a screw
intoplastic parts, redundant torque may
lead to screw strip or fracture.
Please confirm that the screw is fastened
tightly before use.
No. Description Specification QTY
016 | Hexagon Socket Head Bolt M2*10 2
018 | Main Shaft 24*83.5 1
019 | swashplate 1
038 | Kimi Screw M3*3 1
042 | Main Gear 1
047 | Metal Ring 24*38*4.3 1
Apply a little amount of T43 thread lock 048 | Ball Bearing 24*07°2.5 2
when fixing a metal part. Do not spill 049 | Upper Bearing Block 1
g over thread-locking fluid which may jam 050 | ower Bearing Block 1
the balde rotation. ; 096 | Double-hole tie bar 2

11




Frame Assemble Procedure

Motor module
Assemble
Diagrams

Apply a little amount of T43 thread lock
g when fixing a metal part. Do not spill |
over thread-locking fluid which may jam |
the balde rotation. ;
No. Description Specification QTY
002 | Hexagon Socket Head Bolt | M1.6*5 10
023 | Canopy Mount Rod Set A 2
024 | Canopy Mount Rod Set B 2
Same as figure after assemble 026 | Pen Head Philips Screw M2*5 4
029 | Anti Rotation Bracket 1
030 | spacer 22*25%0.5 6
031 |Hexagon Socket Head Bolt | M1.6"6 2
036 | Main Frame Set 2
037 | Brushless Motor 1
038 | Kimi Screw M3*3 2
039 | Pinion Gear 1T 1
040 | Motor Mount Set 1
Proper torque is fine when looking a screw 041 |Hexagon Socket Head Bolt | M3'6 2
intoplastic parts, redundant torque may 043 | Elevator Servo 3
lead to screw strip or fracture. 044 | Linkage Ball spaes 5
Please confirm that the screw is fastened 045 | Servo Arm 3
tightly before use. 046 | Cross recessed round head | gy 724 4
self-tapping screws

12




Frame Assemble Procedure

/\ CAUTION

Proper torque is fine when looking a screw:
intoplastic parts, redundant torque may:
lead to screw strip or fracture. i

Please confirm that the screw is fastened§
Same as figure after assemble tightly before use. ‘

No. Description Specification QTY

027 |Cross recessed truss head 21.7*5

tapping screw 12

033 |Battery Tray 1
034 |Bottom Tray 1
035 |Landing Skid 1

13




Tail System Assemble Procedure

/\ CAUTION

Apply amount of T43 ht
thread-locking fiuld )

Same as figure after assemble

Apply a little amount of T43 thread lock
when fixing a metal part. Do not spill
over thread-locking fluid which may jam
the balde rotation.

No spare space is allow when pull
\/ out the blade grips. Make sure the -

rotor housing rotates smoothly.

Proper torque is fine when looking a screw
intoplastic parts, redundant torque may
lead to screw strip or fracture.

Please confirm that the screw is fastened
tightly before use.

No. Description Specification QTY
003 | Spacer 31.7*24*0.5 2
051 | Ball Bearing 22.5* 26*2.6 2
076 | Hexagon Socket Head Boly M1.6*5 2
090 | Tail Rotor Blade 2
091 Hexagon Socket Head Bolt M1.6"11 2
092 | Tail Rotor Blade Grip 2
093 | Bushing ?2.5*24.2*2 2
094 | Ball Bearing 22.5*26*1.8 2
095 | Tail Rotor Hub 1

14




Tail System Assemble Procedure

Notice:

Tail System and connecting aram are
counterclockwise

After tight, connecting aram can't tilt
determine by visual;

also tail rotor pitch control ball link
rotate smooth.

Same as figure
after assemble

/\ CAUTION

Proper torque is fine when looking a screw
intoplastic parts, redundant torque may
lead to screw strip or fracture.

Please confirm that the screw is fastened

tightly

before use.

g Apply amount of T43 thread-locking fiuld

when Tail Rotor Shaft insert Tail Rotor Hub

N

Confirm tail rotor pitch control slider bushing
smoothly after complete its assemble

No. Description Specification QTY
044 |Linkage Ball S?4*6.5 1
048 | Ball Bearing B4*37*2.5 2
079 | Tail Rotor Shaft 22.5*40.5 1
080 | SRt e oz 2
081 | Ball Bearing 32*p5*2 2
082 | Tail Servo Arm 1
083 | Bushing B2*B4*2 1
084 |Te1 St pich ot i
085 gﬁge}'«;oéci)r:aﬁtch Control 1
086 | Bushing B4*25*0.55 1
087 | Tail Rotor Pitch Control Fork| 1
088 Egllll Ei%tlgr Pitch Control 2
089 |Pin 21.5%5 2

15




Tail System Assemble Procedure

the bearing.

Apply a little amount of T43 thread lock |
when fixing a metal part. Do not spill
over thread-locking fluid which may jam i

/\ CAUTION

Proper torque is fine when looking a screw

intoplastic parts, redundant torque may

lead to screw strip or fracture.

Please confirm that the screw is fastened

tightly before use.
No. Description Specification QTY
003 | Spacer 21.7*24*0.5 1
008 | Nylon Lock Nut M2*2.8 1
053 | Bevel Gear A 1
056 | Bevel GearB 1
057 | Ball Bearing 25*28*2.5 2
069 | Hexagon Socket Head Bolt M2* 14 1

Same as figure after assemble 074 | Tail Case Mount 1

075 | Hexagon Socket Head Screw| M1.6*5 1
077 | Flange Bearings 22.5*26*2.6 2
078 | Bushing @2*33*2.5 2

16




Pushrod Set Assemble Procedure

Single hole push rod

. Headless thread push rod/@1.4*20mm
Pushrod Set Assemble Figure

(Total Length 34.5mm)

TailPushrod Set Assemble Figure
(Total Length 180mm) Headless thread push rod /@1.4*162mm

Sigle-hole push rod head

([T o]

174
180
Bevel Gear Linkage Rod
Moudule Assemble Figure
Linkage /@ 2*@3*205 ™
Pin /©1.5*4 Ball Bearing /©3*26*2.5 ‘,,

/\CAUTION | (&=~ \ -

Apply amount instant glue fix bearing and linkage,
check the bearing rotating properly,
and apply amount instant glue at pin. ’

Q)

Tail Boom Brace
Moudule Assemble Figure Tail boom support rod (@2*130m m)

Single hole push rod

/\ CAUTION

Pushrod Set Assemble Figure \/\/
Total Length 141.5mm

Two hole mustbe same direction, 137

Apply amount instant glue. ‘ 141.5

17




Tail Boom Assemble Procedure

Follow the figure step by step to assemble:

Assemble tail case and tail boom with fit protruding and notch;
Tail pushrod support horizon with horizontal fin,

buckle pushrod hole with linkage ball, and fix the correct position,
then festen tail servo mount screw tightly.

AUTION

Proper torque is fine when looking a screw
intoplastic parts, redundant torque may
lead to screw strip or fracture.

Please confirm that the screw is fastened
tightly before use.

No. Description Specification QTY
008 | Nylon Lock Nut M2*2.8 2
044 | Linkage ball S24%6.5 1
o | CHRspi s "o | 17 1
060 | Tail Servo Boom Mount 2
o1 | SoRaps S " :
062 | Tail Servo Arm 1
063 | Tail Servo 1
s | CEspinsSerene® " | orane 2
065 | Tail boom 26.2*27*210 1
068 Pushrod Set (rer. p.17) 1
069 Hexagon Socket Head Bolt | M2*14 4
070 Horizontal Fin 1
071 Horizontal Fin 1
o2 | Cipssperessed ound head | 51 o 1
073 | Cross recessed bevel head | g4 4+ 2

self-tapping screws

076 Vertical Fin

18




Tail Boom Assemble Procedure

Follow the figure step by step to assemble:

Put the Bevel Gear Linkage Rod into tail boom, and plug a
bevel on the cross protruding.

Assemble tail boom support and tail boom with fit protruding
and notch;

Same as figure after assemble

/\ CAUTION

Proper torque is fine when looking
intoplastic parts, redundant torque
lead to screw strip or fracture.

Please confirm that the screw is fastened
tightly before use.

No. Description Specification QTY
008 | Nylon Lock Nut M2*2.8 2
014 | Hexagon Socket Head Bolt M2*6 2
051 | Ball Bearing 2 2.5'% 6*2.6 2
052 | Driven Gear 1
053 | Bevel Gear A 1
054 | Tail Boom Mount, Right 1
055 | Main Frame Mounting Rod 2
056 | Bevel Gear B 1
057 | Ball Bearing ? 5% 8*2.5 2
058 | Bushing 2522 7.2"1 1
059 | Tail Boom Mount 1
067 | Tail Drive Gear 1
007 | s e | otats 2

19




Tail Boom Assemble Procedure

After adjust horizontal of horizon fin, fasten it with tail boom support,
then fasten tail pushrod support and horizon fin mount cap.

AUTION e _

No. Description Specification QTY
Proper torque is fine when looking a screw 008 | Nylon Lock Nut M2*2 .8 1
intoplastic parts_, redundant torque may 021 géﬁ.sé ;g%?r?;ss%(r’ee\?svel head | 41 2% g6+4 8
lead to screw strip or fracture. o Sgﬁ%gggﬁﬁ;ss% d bevel head | 41 776 )
. . -] I W 3

Please confirm that the screw is fastened )
. 066 | Tail Boom Support 2
tightly before use.

069 Hexagon Socket Head Bolt | M2*14 1

20




Main Blade Assemble Procedure

Same as figure after assemble

/\ CAUTION

Please note that the screw fastened befitting,

too tight not well for flight

No. Description Specification QTY
001 | Main Blade 2
007 | Hexagon Socket Head Bolt | M2*12 2
008 | Nyon Lock Lut M2*2.8 2

21




Canopy Assemble procedure

Adjust the Gyro, ESC etc. eletronic item only the helicopter,
after that place the canopy on the canopy mount rod

Same as figure after assemble

No. Description

Specification

QTY

022 O Ring

21.2* 26*4

028 Canopy

032 Lithium Battery

11.1V 800mAh 30C

22




Exploded View

23




Spare Parts

052 | Driven Gear

053 | Bevel Gear A

054 | Tail Boom Mount, Right

055 | Main Frame Mounting Rod

No. Description QTY Specification No. Description QTY Specification
001 | Main Blade 2 056 | Bevel Gear B 2
002 | Hexagon Socket Head Bolt 12 M1.6*5 057 | Ball Bearing 4 25*28*2.5
003 | Spacer 5 ?1.7*24*0.5 058 | Bushing 2 25.2*?7.2*1
004 | Thrust Bearing 2 22.5*36*3 059 | Tail Boom Mount 1
005 | Spacer 2 25*26*0.1 060 | Tail Boom 2
006 | Ball Bearing 5 23*26*2.5 061 | Cross recessed round head self-tapping screws 2 21.4*7
007 | Hexagon Socket Head Bolt 2 M2*12 062 | Tail Servo Arm 1
008 | Nylon Lock Nut 8 M2*2.8 063 | Tail Servo 1
009 | Main Rotor Blade Grip Plastic 2 064 | Cross recessed bevel head self-tapping screws 2 ?1.4*4
010 | Bushing 2 23*24.5*2.6 065 | Tail Boom 1 26.2*27*210
011 | Step Spacer 2 ?3*25*0.55 066 | Taill Boom Support 2
012 | O Ring 2 22.9*26*3 067 | Tail Drive Gear 1
013 | Centre Hub Cap 1 068 | Pushrod Set 1
014 | Hexagon Socket Head Bolt 3 M2*6 069 | Hexagon Socket Head Bolt 4 M2*14
015 | Plastic Rotor Housing 1 070 | Horizontal Mount Cap 1
016 | Hexagon Socket Head Bolt 2 M2*10 071 | Horizontal Fin 1
017 | Spindle 1 ?3*41.5 072 | Cross recessed round head self-tapping screws 1 ?1.2*5
018 | Main Shaft 1 24*83.5 073 | Cross recessed bevel head self-tapping screws 2 21.4*6
019 | Swashplate 1 074 | Tail Case Mount 1
020 | Pushrod Set 1 34.5mm 075 | Flange Head Phillips Bolt 3 M1.6*5
021 | Cross recessed bevel head self-tapping screws 8 21.7*10 076 | Vertical Fin 1
022 | ORing 2 21.2* 26*4 077 | Flange Bearing 2 22.5*26*2.6
023 | Canopy Mount Rod 2 078 | Bushing 2 92*23*2.5
024 | Canopy Mount Rod Set B 2 079 | Tail Rotor Shaf 1 22.5*40.5
025 | Cross recessed bevel head self-tapping screws 2 21.7*6 080 | Cross recessed round head self-tapping screws 2 @2*4
026 | Flange Head Phillips Screw 4 M2*5 081 | Ball Bearing 2 ?2*@5*2
027 | Cross recessed bevel head self-tapping screws 12 ?1.7*5 082 | Tail Rotor Pitch Lever 1
028 | Canopy 1 083 | Bushing 1 P2*@4*2
029 | Anti-Rotation Bracket 1 084 | Tail Rotor Bushing 1
030 | Spacer 6 22*25*0.5 085 | Tail Rotor Pitch (Guide Mount) 1
031 | Hexagon Socket Head Bolt 2 M1.6*6 086 | Spacer 1 24*35*0.55
032 | Lithium Battery 1 11.1V 800mAh 30C | 087 | Tail Rotor Pitch (Control Slider) 1
033 | Battery Tray 1 088 | Tail Rotor Blade Control Linkage 2
034 | Bottom Tray 1 089 | Pin 2 21.5*5
035 | Landing Skid 1 090 | Tail Rotor Blade 2
036 | Main Frame 2 091 | Hexagon Socket Head Bolt 2 M1.6*11
037 | Brushless Motor 1 11.1V 3900rpm 092 | Tail Rotor Blade Grip 2
038 | Kimi Screw 2 M3*3 093 | Spacer 2 22.5*24.2*2
039 | Main Gear 1 "T 094 | Ball Bearing 2 22.5*26%1.8
040 | otor Mount 1 095 | Tail Rotor Hub 1
041 | Pen Head Philips Screw 2 M3*6 096 | Double Hole Tie Bar 2
042 | Main Gear 1 097 | Cross recessed round head self-tapping screws 2 21.4*5
043 | Servo 3
044 | Linkage Ball 5 S24*6.5
045 | Servo Arm 3
046 | Cross recessed round head self-tapping screws| 4 21.7*4
047 | Retaining Collar 1 24*28*4.3
048 | Ball Bearing 4 24*@7*2.5
049 | Bearing Mount Up 1
050 | Bearing Mount Down 1
051 | Ball Bearing 4 22.5*26*2.6
1
2
1
2

24




Spare Parts

= ® O
o U U DEIVENEY
8 9
DTS006444 DTS006445 DTS006446 DTS006447
Main Blade Set, Main Blade Main Blade Main Clamp
Plastic Screws Set Clamp Set Bearing Set
/ = =
/ = 2
o 00 2 D®
DTS006448 DTS006449 DTS006450 DTS006451
Bell Mixer and Flybar Aluminum Head Block/ Feathering Shaft Set Main Shaft

Control Pushrod/Links Set

Rotor Housing Set

(ONONONC]
v EeEEEE
DTS006452 DTS006453 DTS006454 DTS006455
Aluminum and Composite Rod Set Swashplate Guide Plate Bearing Block Set

Swashplate Set

R
N

DTS006456 DTS006457 DTS006458 DTS006459
Cabinet Support Main Gear Set Main Motor Set Motor Gear
Rod Set Wheel Set
L1181 i
DTS006460 DTS006461 DTS006462 DTS006463
Aluminum Motor Battery Tray Set Bottom Tray Set Skid Set
Mount Set

LY

°he
[ T % %%
DTS006464 DTS006465 DTS006466 DTS006467
Case Set Main Frame Set Servo Rocker Set Linkage Ball

25




Spare Parts

® ©

DTS006468

VRVRVRY
VI

e

Driven Gear Set

DTS006469

Bevel Gear Set

DTS006470
Bevel Gear
Bearing Set

DTS006471
Bevel Gear
Typebar Set

s A\ % @Q_/"@/“:Q
A AR AR R DN
DTS006472 DTS006473 DTS006474
Tail Boom Mount Set

Tail Servo Mount Set

Tail Boom Brace/
Support Set

DTS006475
Tail Push-rod Set

—

DTS006476

Tail Boom Set

DTS006477

Horzontal Fin Set

DTS006478

Horizontal Stabilizer/
Fin Mount Set

DTS006479
Tail Vertical Fin Set

"N

SRS
=0 ¥4
DTS006480 DTS006481 DTS006482 DTS006483
Tai'IVIBoomSCase Tail Shaft Set Tail Rocker Set Tail Pitch Set
ount Set

DTS006484

DTS006485

e

Aluninum Tail
Rotor Hub Set

Tail Blade Clamp Set

DTS006486
Tail Blade Set

DTS006502

Li-po Battery 800mAh
11.1v, JST, Green

= oy T,
=<
et o=
— — e
DTS004050 DTS004424 GWY003752 GWY006539
Needments Set Thrust Bearing C3 : Charger for 2-3Cell Brushless ESC
25x6x3, 2pcs Li-Po Battery, 5A 20A 3S Heli

26




Spare Parts

GWY004718

Remote Receiver,
2.4G, FHSS

GWY006501
GO02M Flybarless Control

System Gyro

GWY006228

AH6R 2.4G Receiver
6CH AHSS

GWY006227

AHG6T 2.4G Transmitter
6CH Black

27

GWY003914
S7P : 7.5g CCPM Servo

GWY003721
S7P: 7.5g Tail Servo




Global Distribution Office:

Zonda Hobby Technologies Electronic Limited

Room 1, 1/F, Kam Hon Industrial Building, No.8 Wang Kwun Road, Kowloon Bay, Kowloon, Hong Kong
Tel: (852) 3160 8886 Fax: (852) 3160 8884

Official Website: www.zondahobby.com / www.zondahobby.com.cn

XABSHAESRFITERBRZ A, RATRETEE, 0. BSAEHERRE. GWYRBRHNSERN, FLBTEM.

Before this model has being significantly changed to another new version, the parts, appearance and the existing version can be developed and
modified that would lead to a slight difference from the original design. GWY reserve ALL the Rights of change of parts and contents WITHOUT
specified notification.




